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Investigated DAPT Duration

History of dual antiplatelet therapy (DAPT) in patients @ ESC

European Society

with coronary artery disease of Cardiology
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PLATO study: klopidogrel vs. tikagrelor w OZW

Ticagrelor vs clopidogrel
(N=9224 per group)

Outcomes Number of events Cumulative incidence HR [95% ClI]
Composite of ACS*,

stroke or death 551 658 7.2 8.2 e 0.88 [0.79-0.99]
ACS* 376 432 4.9 54 |_Q.| 0.92 [0.80-1.06]

Stroke 41 46 0.6 0.6 } j | 0.96 [0.17-5.53]

Death 150 217 2.1 2.8 —— 0.73 [0.59-0.90]

Major bleeding® 170 163 2.2 2.2 I 1.02 [0.82-1.26]

For an expected HR of 0.84 (PLATO) in favour of ticagrelor compared to
clopidogrel on the composite endpoint, the total number of events of 1209 gave
a statistical test power of ca 85%, at a two-sided significance level (alpha) |
0.05. Hence, the study was well powered for this comparison. In addition, the 0.15 1
somewhat smaller effect of HR 0.88 was also statistically significant (HR 1 was
not included in the 95% confidence interval).
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Favours Favours
ticagrelor clopidogrel

*Hospitalization for ACS, with intensive care stay;
Bleeding requiring hospitalization
HR, hazard ratio
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*" (reatment of Peripheral Arterial Diseases,
in collaboration with the European Society
for Vascular Surgery (ESVS)

Document covering atherosclerotic disease of extracranial carotid
and vertebral, mesenteric, renal, upper and lower extremity arterie

Endorsed by: the European Stroke Organization (ESO)

The Task Force for the Diagnosis and Treatment of Peripheral
Arterial Diseases of the Eurnnean Sariatv nf Cardialaoy (FSC) and

of the European Society for
European Heart journal

Authors/Task Force Members: Vic & MM IETF et

ESC GUIDELINES

Zalecenia, zalecenia...

@ ESC European Heart Journal (2017) 00, 1-53 ESC/EACTS GUIDELINES

European Society doi:10.1093/eurheartj/ehx391
of Cardiology

2017 ESC/EACTS Guidelines for the
management of valvular heart disease

The Task Force for the Management of Valvular Heart Disease of
the European Society of Cardiology (ESC) and the European
Association for Cardio-Thoracic Surgery (EACTS)

Authors/Task Force Members: Helmut Baumgartner* (ESC Chairperson)
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@ ESC European Heart journal (2017) 0, 1-48 ESC GUIDELINES

European Society doi:10.1093/eurheartj/ehx419
of Cardiology

2017 ESC focused update on dual antiplatelet
therapy in coronary artery disease developed
in collaboration with EACTS

The Task Force for dual antiplatelet therapy in coronary artery
disease of the European Society of Cardiology (ESC) and of the
European Association for Cardio-Thoracic Surgery (EACTYS)

Authors/Task Force Members: Marco Valgimigli* (Chairperson) (Switzerland),



Sugestia dotyczgca

zastosowania

Klasa zalecen Definicja

Klasa || Sprzeczne dowody = badar naukewych Vlub rozbieznedd opinii na temat przydatno-
daifskutecznesa danego leczenia lub zabiegu
Klzsa lla Dowodyiopinie przemawiajg w wickszosd za preydatnodoia/skutecznoscia Malezy rozwazyd
Proydatnosciskutecznose jest gorze] potwierdzona przez dowody/opinie : :

ziom A  Dane pochodzace z wielu randomizowanych prob
klnizmych lub metaanaliz

Dane pochodzace z jednej randomizowane) proby

klnizne) lub duzych badan nierandomizowanych
z malych badan, badan retrospektywnych, rejestrow




Aktualnie stosowane leki

przeciwptytkowe

e ASA (kwas acetylosalicylowy, inhibitor COX-1)

* Blokery receptora adenozynowego P2Y12
— Tiklopidyna
— Klopidogrel
— Prasugrel
— Tikagrelor
— Kangrelor

* Blokery GP IIBIIIA
— Abciximab
— Eptifibatyd
— Tirofiban



Kwas acetylosalicylowy (ASA, aspiryna)

Inhibitor FZOX-l | Pt %m fm *m
— Przemiany kwasu arachidonowego do trombeksangw * '
Nieodwracalnie blokuje funkcje ptytek = g
— Aktywacja
— Agregacja
Szeroko dostepna w wielu wskazaniach (dziatanie
p/zapalne i przeciwptytkowe)
Dostepna w postaci doustnej
— Poza Polskg rowniez i.v.

Podstawa leczenia przeciwptytkowego




Blokery receptora GPIIB/IIIA

Wyt3acznie do podawania i.v.

Niektore przypadki OZW w trakcie leczenia
Interwencyjnego

Sytuacje awaryjne (powiktania) w pracowni
hemodynamicznej

W wybranych przypadkach jako terapia pomostowa
(po odstawieniu blokerow P2Y12) przed operacjg —
we wczesnym okresie po implantacji stentu



Inhibitory GPIIB/IIIA - wskazania

Stosowanie inhibitoréw GP llb/llla nalezy rozwazad tylko w ramach leczenia ratunkowego lub lla

w przypadku powiklan zakrzepowych

Nie zaleca sie wezesniejszego leczenia prasugrelem u pacjentow, u ktérych nieznana jest anatomia

zmian w tetnicach wiencowych

Nie zaleca sie wezesniejszego leczenia inhibitorami GP lIb/llla u pacjentéw, u ktérych nieznana jest
anatomia zmian w tetnicach wiencowych

Leczenie przeciwplytkowe podczas PCI

Stosowanie ASA jest wskazane przed planowym stentowaniem

U pacjentdow nieotrzymujgcych uprzednio ASA zaleca sie dawke nasycajacg 150-300 mg
{lub 80-150 mg dozylnie)

U pacjentdw poddawanych planowemu stentowaniu zaleca sie klopidogrel (dawka nasycajaca
600 mg lub wiece], dawka podtrzymujgca 75 mg dziennie)

Stosowanie inhibitorédw glikoproteiny lib/llla naleix rozwazac txlkc: w ramach leczenia ratunkowego




Zakrzepica w uprzednio
implantowanym stencie




No- reflow — po swiezo implantowanym stencie




Blokery receptora P2Y12

budowa aktywnos¢ Sposadb dziatania opornosé Droga
na ptytki podania

Klopidogrel Tienopirydyna Prolek Nieodwracalnie Dos¢ czesta Doustnie
Tiklopidyna Tienopirydyna Prolek Nieodwracalnie Sporadyczna/? Doustnie
Prasugrel Tienopirydyna Prolek Nieodwracalnie Nie Doustnie
Tikagrelor Cyklopentyl- Lek Odwracalnie Nie Doustnie
trialzolopyrimi
dyna

Kangrelor Analog ADP Lek Odwracalnie ? Dozylnie



 Wybor leku oraz czas trwania terapii zalezy od

wskazan oraz ryzyka powiktan zakrzepowych
badz niedokrwiennych

* | oczywiscie... EBM



Tablice ryzyka powiktan krwotocznych w celu
wyboru strategii leczenia przeciwptytkowego

Time of use

At the tim e of coronary stenting

\ -~ -
T4Y 5 core

After 12 months of uneventful DAPT

DAPT duration
strategies assessed

Short DAPT (3-6 months) vs.
Standard/long DAPT (12-24 months)

Standard DAPT (12 months)vs.
Long DAPT (30 months)

Score calculation | yB 22 115 11 105 <10 Age
' 1 I l L) 275 -2 pt
WBC <53 10121415 18 220 65 to <75 -1 pt
VI SRR LSS S S <65 o p‘
Age 0 o 10 80 299 Cigarette smoking +1 pt
Diabetes mellitus +1 pt
o zlw—dp—r‘zp—r—q MI at presen tation +1 pt
Pri No v Prior PQ or prior M| +1 pt
B:;oerding - ) 1% | paclitaxel-eluting stent +1 pt
S 0246 81012141618202242628% Sentziameler S mm e
P;(:;:S |'|'|'|'|'I'I'T'?'l'l'IfﬁVTﬁ CHF or LVEF <30% +2 pt
Vein graft stent +2 pt
Score range 0 to 100 points L -2 to 10 points
Decision making Score 225 = Short DAPT Score 22 = Long DAPT
cut-off suggested Score <25 =+ Standard/long DAPT Score <2 = Standard DAPT
Calculator www.precisedaptscore.com www.daptstudy.org




Wybor inhibitora P2Y12

W OZW

* TIKAGRELOR + ASA niezaleznie od
strategii i wczesniejszego nasycenia
klopidogrelem z wyjgtkiem
przeciwwskazan

*PRASUGREL+ASA
u pacjentow poddawanych PCI
nieleczonych wczesniej klopidogrelem
z wyjatkiem przeciwwskazan

P2Y,, inhibitor selection and timing

®Esc

European Society
of Cardiology

Recommendations

In patients with ACS, ticagrelor (180 mg loading dose, 90 mg
twice daily) on top of aspirin is recommended, regardless of
initial treatment strategy, including patients pre-treated with
clopidogrel (which should be discontinued when ticagrelor is
commenced) unless there are contra-indications.

dose, 10 mg daily dose) on top of aspirin is recommended for
P2Y,, inhibitor-naive patients with NSTE-ACS or initially
conservatively managed STEMI if indication for PCl is
established, or in STEMI patients undergoing immediate
coronary catheterization unless there is a high-risk of life-
threatening bleeding or other contra-indications.

In patients with ACS undergoing PCl, prasugrel (60 mg loading i

www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artery Disease, devalopad in ¢ollaboration with EACTS 9

{European Heart Journal 2017 - 0ii10.1093/eurheartjfahx419)



Wybor inhibitora P2Y12

Klopidogrel (600 mg, 75
mg/d) w przypadku:

stabilnej dtawicy 4
implantacjg stentu,
w OZW tylko gdy:
* niedostepny jest
tikagrelor lub prasugrel
* po wczesniejszym

udarze krwotocznym
e planowana jest OAC
* po fibrynolizie

P2Y,, inhibitor selection and timing Desc

(continued) Eutopean S0y
of Cardiology

Recommendations Class | Level

Clopidogrel (600 mg loading dose, 75 mg daily dose) on top of
aspirin is recommended in stable CAD patients undergoing
coronary stent implantation and in ACS patients who cannot |
receive ticagrelor or prasugrel, including those with prior
intracranial bleeding or indication for OAC.

Clopidogrel (300 mg loading dose in patients <75, 75 mg daily
dose) is recommended on top of aspirin in STEMI patients |
receiving thrombolysis.

www.escardio.org/guidelines 2017 ESCK Updata on D)
{Ew

ropean Heartlournal 2017




Wybor inhibitora P2Y12

P2Y,, inhibitor selection and timing

(continued) @ Erospeacn Sociey
K I . d I of Cardiology
. Opl ogre Recommendations Class | Level
* W stabil nej dfaWICy (Z PCl )' Clopidogrel (600 mg loading dose, 75 mg daily dose) on top of
* po fi brynoI izie w STEMI aspirin is recommended in stable CAD patients undergoing
] coronary stent implantation and in ACS patients who cannot |
° gdy wskazania do OAC receive ticagrelor or prasugrel, including those with prior
°Gdy p/wskazania do stosowania intracranial bleeding or indication for OAC. |
t/ Clopidogrel (300 mg loading dose in patients <75, 75 mg daily
P dose) is recommended on top of aspirin in STEMI patients )
receiving thrombolysis.

Tikagrelor i Prasugrel:
*wysoki SYNTAX score,
ezakrzepica w stencie, — o i
'LOkaIizaCja, d’fugOS'C' | IiCZba Ticagrelor or prasugrel on top of aspirin may be considered

instead of clopidogrel in stable CAD patients undergoing PCI,

, . taking into account the ischaemic (e.g. high SYNTAX score, I1Ib
Ste ntOW ( bypa SS Zyl ny, LM .e .) prior stent thrombosis, location and number of implanted

stents) and bleeding (e.g. according to PRECISE-DAPT) risks.

In NSTE-ACS patients in whom coronary anatomy is not
known, it is not recommended to administer prasugrel.

www.escardio.org/guidelines 2017 ESC Focused Update on DAPT in Coronary Artery Disease, developed in collaboration with EACTS 12




Standardowa terapia po OZW
leczonym PCI

ACS z implantacjg stentu _ s
Dual antiplatelet therapy duration in patients s

o oo with acute coronary syndrome treated with i
* DAPT 12 miesigcy jesli percutaneous coronary intervention i)

PRECISE-DAPT < 25

Recommendations Class | Level
L. .. In patients with ACS treated with coronary stent implantation,
*DAPT 6 miesi ecy JESl | DAPT with a P2Y, inhibitor on top of aspirin is recommended |
for 12 months unless there are contra-indications such as
- >
PRECISE-DAPT 2 25 excessive risk of bleeding (e.g. PRECISE-DAPT 225).

In patients with ACS and stent implantation who are at high-
risk of bleeding (e.g. PRECISE-DAPT 225), discontinuation of lla
P2Y,, inhibitor therapy after 6 months should be considered.

*DAPT co najmniej 12 miesiecy po

Imp lanta CJi stentow In patients with ACS treated with bioresorbable vascular lla
bioabsorbowal nyc h ( BVS) scaffolds, DAPT for at least 12 months should be considered.
www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artery Diseasa, devalopad in collaboration with EACTS 19

{European Reart Journal 2017 - <l0i:10.1093/eurheartj/ahx419)




Przedtuzona terapia
po OZW leczonym PCI

OZW i dobra tolerancja DAPT

* mozna rozwazyc¢ przedtuzenie
terapii > 12 mies

*preferowany
Tikagrelor 2 x 60 mg + ASA

Dual antiplatelet therapy duration in patients Dese
with acute coronary syndrome treated with i

percutaneous coronary intervention (continued) ~ “““*
Recommendations Class | Level

In patients with ACS who have tolerated DAPT without a

bleeding complication, continuation of DAPT for longer than | llb

12 months may be considered.

In patients with Ml and high ischaemic risk who have

tolerated DAPT without a bleeding complication, ticagrelor m

60 mg b.i.d. for longer than 12 months on top of aspirin may

be preferred over clopidogrel or prasugrel.
www.escardio.org/guidelines 2017 ESC Focused Update on DAPT in Coronary Artary Diseasa, davelopad in collaboration with EACTS 2

{Europaan Heart Journal 2017 - €l0i:10.1093 /aurheartj/ahx419)



Przedtuzona podwojna terapia

przeciwptytkowa

* Tikagrelor 2x60mg/d
lekiem z wyboru powyzej
.. H= Trial Desi
12 miesiecy po zawale (u s ria’ esign $
pa Cj e ntO,W Z n is ki m Stable pts with history of Mi 1?3 yrs prior
ryzykiem krwaWienia) 21 additional atherothrombosis risk factor

RANDOMIZED

DOUBLE BLIND Planned treatment with ASA 75 - 150 mg/d &
. A | te r n a tywa 'Y Standard background care
L]

— Klopidogrel lub prasugrel
(najmniej przebadany w

tym wzgledzie) A mon e G mos | Hmm e otows»
 Jesli terapia tikagrelorem
nied OStQ pna lub BIEP s S oot e s
nietolerowana

Ticagrelor
60 mg bid

Bonaca MP et al. Am Heart J 2014;167:437-44



OZW leczony zachowawczo

Dual antiplatelet therapy duration in patients s
with acute coronary syndrome undergoing i

OZW leczony zachowawczo medical therapy management ki)

Recommendations Class | Level
. , In patients with ACS who are managed with medical therapy
e —nal ezy stosowac DAPT 12 alone and treated with DAPT, it is recommended to continue
. P2Y,, inhibitor therapy (either ticagrelor or clopidogrel) for
mies, 12 months.

Ticagrelor is recommended over clopidogrel, unless the
bleeding risk outweighs the potential ischaemic benefit.

preferowany tikagrelor,

In patients with medically managed ACS who are at high-risk
of bleeding (e.g. PRECISE-DAPT 225), DAPT for at least Ila
1 month should be considered.

*Jesli istnieje duze ryzyko
krwawien (PRECISE-DATP>25
— rozwazy¢ stosowanie DAPT
przynajmniej przez 1 miesiac

www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artary Disease, devalopad in collaboration with EACTS 30
{European Haart Journal 2017 - <0i:10.1093/eurheartj/ahx419)




OZW leczony zachowawczo

OZW leczony
zachowawczo —

*DAPT do 36 mies,
(przy duzym ryzyku
zdarzen
niedokrwiennych)

*preferowany
tikagrelor 2 x 60 mg,
ewentualnie
klopidogrel

Dual antiplatelet therapy duration in patients s
with acute coronary syndrome undergoing e .
medical therapy management (continued) k|

Recommendations Class | Level

In patients with prior Ml at high ischaemic risk who are managed
with medical therapy alone and have tolerated DAPT without a
bleeding complication, treatment with DAPT in the form of
ticagrelor 60 mg b.i.d. on top of aspirin for longer than 12 months
and up to 36 months may be considered.

In patients with prior Ml not treated with coronary stent
implantation who have tolerated DAPT without a bleeding
complication and who are not eligible for treatment with
ticagrelor, continuation of clopidogrel on top of aspirin for longer
than 12 months may be considered.

Prasugrel is not recommended in medically managed ACS
patients.

www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artary Disease, devalopad in collaboration with EACTS 31
{European Heart Journal 2017 - 40i:10.1093/eurheartjfahx419)



Zalecany okres terapii leczenia p/ptytkowego po OZW
leczonym zachowawczo

Patients with Acute Coronary Syndrome
Undergoing Medical Treatment Alone

= Clopidogrel
. = Ticagrelor

Treatments presented
within the same linz are
sorted in alphabetic
ordes, no preferential
recommendation

unless clearly stated
otherwise




Stosowanie terapii przeciwptytkowej

* U pacjentéw z OZW leczonych
DAPT i poddanych CABG — nalezy
wznowi¢ DAPT tak szybko jak to

mozliwe i kontynuowac
przez 12 mies,
« W przypadku leczenia

inhibitorami P2Y12 i elektywna
operacja kardiochirurgiczng
rozwazyc jej opdznienie o:

*5 dni (klopidogrel)

* 3 dni (tikagrelor)

*7 dni (prasugrel)

* Jesli zabiegowi CABG poddawany
byt pacjent z wysokim ryzykiem
powiktan krwotocznych (PRECISE-
DAPT > 25)- DAPT odstawi¢ po
6mies

*Jesli pacjent dobrze toleruje DAPT
po OZW i CABG - terapie taka
przedtuzy¢ do 36 mies

po OZW i CABG

Dual antiplatelet therapy in patients treated
with cardiac surgery with stable or unstable

coronary artery disease (continued)

®Esc

Recommendations

Class

Level

In patients with ACS (NSTE-ACS or STEMI) treated with DAPT

and undergoing CABG and not requiring long-term OAC therapy,
resumption of P2Y,, inhibitor therapy as soon as deemed safe after
surgery and continuation up to 12 months is recommended.

In patients on P2Y,, inhibitors who need to undergo non-emergent
cardiac surgery, postponing surgery for at least 3 days after
discontinuation of ticagrelor, at least 5 days after clopidogrel, and at
least 7 days after prasugrel should be considered.

In CABG patients with prior Ml who are at high-risk of severe bleeding
(e.g. PRECISE-DAPT 225), discontinuation of P2Y,, inhibitor therapy
after 6 months should be considered.

lla

In patients perceived at high ischaemic risk with prior Ml and
CABG who have tolerated DAPT without a bleeding
complication, treatment with DAPT for longer than 12 and up
t0 36 months may be considered.

b

European Society
of Cardiology



Zalecany okres terapii leczenia
p/ptytkowego po OZW i CABG

Patients with Acute Coronary Syndrome

Undergoing Coronary Artery Bypass Grafting ESC

Traatments presented
within the same fne are
sorted in alphabetic
ordes, no preferential
recommendation

uness chaacly stated
otherwise

)uu.'hn

y [Cosi¥s) n




Diugosc¢ DAPT

standardowo > 25 Duze ryzyko
PRECISE- niedokrwienne,
DAPT bez krwawien w
12 m DAPT
OZW leczony 12 mies IA 6 mies 1laB >12 m lIbA
PCI
OZW leczony 12 mies IA Przynajmniej 36 mies, |Ib B
zachowawczo 1 mies IlaC

OZW leczony | Przynajmniej 12
BVS mies ll1aC

CABG w/po 12 mies IC 6 mies llaC 36 mies |IbC
OZW




Zamiana (switching) inhibitorow P2Y12

Switching between oral P2Y,, inhibitors @esc
U pacjentéw na klopidogrelu ol
zmiana terapii (switching) na

Recommendations Class | Level
tlkag,ret'lor jest Ws.ka?a ny In patients with ACS who were previously exposed to
wczesnie, po przyjeciu do clopidogrel, switching from clopidogrel to ticagrelor is
szpitala, niezaleznie od czasu recommended early after hospital admission at a |
nasycenia k|opidogre|em loading dose of 180 mg irrespective of timing and |
loading dose of clopidogrel, unless contra-indications to
ticagrelor exist.
Zmiana terapii miedzy Additional switching between oral P2Y,, inhibitors may
inhibitorami P2Y12 mozliwy be considered in cases of side effects/drug intolerance | Ilb
according to the proposed algorithms.
w przypadku

] (X ] [ ’
nietolerancji/dziatan
niepozadanych ey - ‘ AR

p a y www.escardio.org/guidelines 2017 ESC Focusad Updata on DAPT in Coronary Artary Disaasa, davalopad in collaboration with EACTS 14

{European Heart Journal 2017 - 0i:10.1093/aurheartjfahx419)




Algorithm for switching between oral P2Y,, inhibitors

®Esc

in the acute setting e
CLOPIDOGREL Aoy
@&‘f VAL I
VKN
f;@ Q\wét"” ACUTE )’%&, \
CUAL L sTiNG %,
* 0 awavsgeoan %/
Ticagrelor LD (180 mg)
24h after last Prasugrel dose
PRASUGREL TICAGRELOR
Prasugrel LD (60 mg)
24h after last Ticagrelor dose
www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artary Disaasa, davalopad in collaboration with EACTS 15

{European Heart Journal 2017 - 40101093 /eurheartj /e hx419)



Algorithm for switching between oral P2Y,, inhibitors in
the chronic setting

¢/ cHRONIC %%,
“ éof;f SETTING %*%, W

Ticagrelor MD (90 mg b.i.d.)
24h after last Clopidogrel dose

PRASUGREL TICAGRELOR

Prasugrel LD (60 mg)
24h after last Ticagrelor dose

www.escardio.org/guidelines 2017 E5C Focusad Update on DAPT in Coronary Artary Diseasa, devalopad in collaboration with EACTS
{European Heart Journal 2017 - d0i:10.1093/eurheartj/ahx419)

@Esc

European Society

CLOPIDOGREL of Cardiology
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* ASA + klopidogrel

6-30 mies przy dobrej
tolerancji terapii

1-3 mies jesli PRECISE-
DAPT > 25 (ZES)

niezaleznie od typu
stentu (ale stosowane
gtownie DES)

Co najmniej 12 mies gdy
BVS

6 mies gdy DCB

DATP w stabilnej chorobie wiencowej + PCl

Dual antiplatelet therapy duration and related stent

choices in patients with stable coronary artery disease @ Eu,opeacnsodew
treated with percutaneous coronary intervention i)
Recommendations Class

In patients with stable CAD treated with coronary stent
implantation, DAPT consisting of clopidogrel in addition to |
aspirin is generally recommended for 6 months, irrespective
of the stent type.

Irrespective of the intended DAPT duration, DES is the |
preferred treatment option.

In patients with stable CAD considered at high bleeding risk
(e.g. PRECISE-DAPT 225), DAPT for 3 months should be lla
considered*.

In patients with stable CAD treated with drug-coated balloon,
DAPT for 6 months should be considered.

*The evi ing this ion comes from two studies where zotarolimus -eluting Endeavour s print
stent has been investigated in conjunction with a 3-month DAPT regimen.

www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artary Disease, davaloped in collaboration with EACTS
(European Heart Journal 2017 - ¢0i:10.1093/eurheartj/ehx419)

Dual antiplatelet therapy duration and related stent @ c
choices in patients with stable coronary artery disease ™ g emsocey
treated with percutaneous coronary intervention )
(continued)

Recommendations Class | Level

In patients with stable CAD treated with bioresorbable
vascular scaffolds, DAPT for at least 12 months should be lla
considered.

In patients with stable CAD who have tolerated DAPT without
a bleeding complication and who are at low bleeding but high
thrombotic risk, continuation of DAPT with clopidogrel for

>6 months and <30 months may be considered.

In patients with stable CAD in whom 3-month DAPT poses b
safety concerns, DAPT for 1 month may be considered*.
*;1-month DAPT after implantation of zotarolimus-eluting Endeavour sprint s tent or drug coated stent reduced risks of

infarction and it of stent compared to bare-metal stent under
similar DAPT duration. It is unclear if this evidence applies to other contemporary DES.

www.escardio.org/guidelines 2017 ESC Focused Update on DAPT in Coronary Artary Disease, devaloped in collaboration with EACTS
{European Heart Journal 2017 - 40i:10.1093/eurheartj/ehx419)
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Terapia przeciwptytkowa u pacjentow ze wskazaniami do
doustnego leczenia przeciwkrzepliwego — klopidogrel +
NOAC/VKA (w zaleznosci od wskazan do OAC)

Patients with an indication for oral anticoagulation undergoing PCl

Time from
treatment — —
initiation A[C[9 A[C[¢ 0
1 mo. Triple Therapy 1 mo. Triple Therapy Dual Therapy
; up to 12 mo.
MO, «reqduennne
www.escardio.org/guidelines 2017 ESC Focused Update on DAPT in Coronary Artery Diseasa, daveloped in collaboration with EACTS 41

{European Heart Journal 2017 - d0i:10.1093/aurheartj/ahx419)



Terapia przeciwptytkowa u pacjentow ze wskazaniami
do doustnego leczenia przeciwkrzepliwego

AlC [o) oR o

Triple Therapy
up to 6 mo. Dual Therapy

up to 12 mo.

6 mo. ...
i
cf] Ay

Dual Therap up to 12 mo.

12mo

3 mo. -

Beyond [ oAcalone [
12mo. ¥

@ = Aspirin = Clopidogrel m = Oral anticoagulation

2017 ESC Focused Update on DAPT in Coronary Artery Disease, davalopad in collaboration with EACTS

www.escardio.org/guidelines
{European Heart Journal 2017 - ¢0i:10.1093/eurheartj/ahx419)



Terapia przeciwptytkowa
w roznych populacjach

e K=M
* DM = nie DM
* wydfuzona terapia

* z czynnikami ryzyka powiktan
niedokrwiennych > 6mies

*Z chorobg tetnic obwodowych
>12 mies

* z zakrzepicg w stencie >12 mies

Recommendations Class \ Level
Similar type and duration of DAPT are recommended in male |

and female patients. :

Itis recommended to reassess the type, dose and duration of | ==

DAPT in patients with actionable bleeding complication while [~

on treatment.

Similar type and duration of DAPT should be considered in lla
patients with and without diabetes mellitus.

Prolonged (i.e. >12 months) DAPT duration should be

considered in patients with prior stent thrombosis, especially lla

in the absence of correctable causes (e.g. lack of adherence or
correctable mechanical stent-related issues).

Recommendations

Class | Level

Prolonged (i.e. >12 months) DAPT duration may be considered
in CAD patients with LEAD.

b |

Prolonged (i.e. >6 months) DAPT duration may be considered
in patients who underwent complex PCI.

b [




Przerwanie terapii p/ptytkowej przed planowa
operacjg niekardiochirurgiczng

Optymalnie — utrzymac
terapie do korica zalecanego

okresu, decyzja po Dual antiplatelet therapy in patients esc
rozwazeniu ,za i przeciw”. undergoing elective non-cardiac surgery e
of Cardiology
o minimu m: czasowe Recommendations Class | Level
T It is recommended to continue aspirin perioperatively if the
odstawienie P2Y12 po bleeding risk allows, and to resume the recommended N B
1mies niezaleinie od antiplatelet therapy as soon as possible post-operatively.
. . After coronary stent implantation, elective surgery requiring
rodzaju stentu (najlepsze discontinuation of the P2Y,, inhibitor should be considered | |88
after 1 month, irrespective of the stent type, if aspirin can be
dane dla ZES) maintained throughout the peri-operative period.
Discontinuation of P2Y,, inhibitors should be considered at
«Utrzvmanie terapii ASA least 3 days before surgery for ticagrelor, at least 5 days for lla B
— v IrZVymanie tCrapil A>n clopidogrel and at least 7 days for prasugrel.
., A multidisciplinary expert team should be considered for
Odstawic pre-operative evaluation of patients with an indication for Ila
Tika gr elor 3 dni DAPT before elective surgery.
www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artary Diseasa, devalopad in collaboration with EACTS 43

KI O p i d Og re I 5 d n I {Europaan Heart Journal 2017 - doi;10.1093/aurheartjfehx419)
Prasugrel 7 dni

przed zabiegiem




Przerwanie terapii p/ptytkowej przed planowa
operacjg niekardiochirurgiczng

Zdecydowane
unikanie
odstawienia
DAPT do 1
miesigca po
wdrozeniu !!!

Dual antiplatelet therapy in patients Dese
undergoing elective non-cardiac surgery e
{con tinue d) of Cardiology
Recommendations Class | Level

In patients with recent MI or other high ischaemic risk
features requiring DAPT, elective surgery may be postponed | llb
for up 6 to months,

If both oral antiplatelet agents have to be discontinued
perioperatively, a bridging strategy with intravenous
antiplatelet agents may be considered, especially if surgery
has to be performed within 1 month after stent implantation.

Ilb

It is not recommended to discontinue DAPT within the first
month of treatment in patients undergoing elective non
cardiac surgery.

www.escardio.org/guidelines 2017 ESC Focusad Updata on DAPT in Coronary Artary Diseasa, davalopad in collaboration with EACTS 44
{European Haart Journal 2017 - doi:10.1093/eurheartjfahx419)



Przerwanie terapii p/ptytkowej przed planowa
operacjy niekardiochirurgiczna

P2Y,, inhibitor interruption after PCl for elective non-cardiac surgery

Time from DAPT No ¢Yes
initiation

1mo. -

] | B P

v

www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artery Disaase, davelopad in collaboration with EACTS 45



Minimal discontinuation and re-implementation time

frames of dual antiplatelet therapy (DAPT) for patients @ ESC

undergoing elective surgery el
PRASUGREL PRASUGREL?
CLOPIDOGREL CLOPIDOGREL
TICAGRELOR TICAGRELOR?
ASPIRIN?
. 1-4
Minimal delay for P2Y,, interruption Days after surgery
. - Expected average platelet function recovery
1 Decision to stop aspirin throughout surgery should be made on a single case basis taking into
account the surgical bleeding risk.
2 In patients not requiring OAC.
www.escardio.org/guidelines 2017 ESC Focused Updata on DAPT in Coronary Artery Diseasa, davalopad in collaboration with EACTS 46

{European Heart Journal 2017 - ¢10i:10.1093 feurheartj/ehx419)



Tablice ryzyka powiktan krwotocznych w celu
wyboru strategii leczenia przeciwptytkowego

Time of use

At the tim e of coronary stenting

\ -~ -
T4Y 5 core

After 12 months of uneventful DAPT

DAPT duration
strategies assessed

Short DAPT (3-6 months) vs.
Standard/long DAPT (12-24 months)

Standard DAPT (12 months)vs.
Long DAPT (30 months)

Score calculation | yB 22 115 11 105 <10 Age
' 1 I l L) 275 -2 pt
WBC <53 10121415 18 220 65 to <75 -1 pt
VI SRR LSS S S <65 o p‘
Age 0 o 10 80 299 Cigarette smoking +1 pt
Diabetes mellitus +1 pt
o zlw—dp—r‘zp—r—q MI at presen tation +1 pt
Pri No v Prior PQ or prior M| +1 pt
B:;oerding - ) 1% | paclitaxel-eluting stent +1 pt
S 0246 81012141618202242628% Sentziameler S mm e
P;(:;:S |'|'|'|'|'I'I'T'?'l'l'IfﬁVTﬁ CHF or LVEF <30% +2 pt
Vein graft stent +2 pt
Score range 0 to 100 points L -2 to 10 points
Decision making Score 225 = Short DAPT Score 22 = Long DAPT
cut-off suggested Score <25 =+ Standard/long DAPT Score <2 = Standard DAPT
Calculator www.precisedaptscore.com www.daptstudy.org




Klopidogrel

Tiklopidyna

Prasugrel

Tikagrelor

Kangrelor

Blokery receptora P2Y12 - podsumowanie

6 godz

2 doby

30 min

30 min

natychmi
ast

Odstawienie

przed duig

operacja

5 dni

>7 dni

7 dni

3 dni

Bezposrednio
przed

Wskazania kliniczne

OZW leczony inwazyjnie i zachowawczo,
dtawica stabilna, PAD, stan po
stentowaniu tetnic (OZW, stabilna ch.w.,
CAS, PAD), leczenie skojarzone z OAC

Stabilna dtawica po leczeniu inwazyjnym,
PAD

OZW leczone interwencyjnie, zakrzepica
w stencie

0OZW, przedtuzone leczenie po OZW
leczonym interwencyjnie, stabilna
dtawica leczona interwencyjnie (zabiegi
,wysokiego ryzyka”), zakrzepica w
stencie

leczenie interwencyjne

Przeciwwskazania

Czynne krwawienie

Czynne krwawienie

Czynne krwawienie,

Przebyte krwawienie
wewnatrzczaszkowe; przebyty
udar niedokrwienny/TIA;
>75r.2.;

planowane CABG;

<60 kg;

ESRD

Czynne krwawienie,
Przebyte krwawienie
wewnatrzczaszkowe;
ESRD

Dziatania
niepozadane

krwawienia

Krwawienia,
agranulocytoza

krwawienia

Krwawienia,
dusznosci

krwawienia

Dostepno
Scw
Polsce

Petna (90%
aptek)

Ograniczona
(z wyboru)

Ograniczona
(5% aptek w
portalu
gdziepolek)

,Petna”
(cena)
(okoto 50 %
aptek w
portalu
gdziepolek)

brak



Tikagrelor i prasugrel
bez refundacji (odptatnos¢ 100%)

Cena Brilique i apteki, w ktérych jest dostepny, wyszukiwanie w catej Polsce

Brilique 56 tabletek jest dostepny w ponad 100 aptekach.
Widocznych jest 100 ofert z najblizszych aptek w cenie od 129,90 zt do 349,99 zt, zmien lokali
pozostatych.

Cena Efient i apteki, w ktérych jest dostepny

Efient 28 tabletek jest dostepny w 23 aptekach w cenie od 219,00 zt.
Na mapie widocznych jest 100 najblizszych aptek.



Ograniczona dostepnosc prasugrelu

;i Lekopedia & KS-BLOZ

Drukuj/Zapisz

Efient
tabletki powlekane | 0,01 g | 28 tabl. | Prasugrelum
lek na recepte | DAIICHI SANKYO EUROPE GMBH

Ten produkt jest dostepny .
w 53 z 6 466 aptek SPRA_WPZ_TERAZ
wspotpracujacych z KtoMaLek.pl e e e 312 m APTEKA "ZDROWIE® w
Q szczecin, Niepodlegtosci 29 L, 914892961 ©® Zamknieta, zapraszamy dzisiaj (08:00 - 20:00) v A
Efient (na recepte)
001g

Brilique (narecepte)
0.09g

Zwin A 56 tabl. Wybrane opakowanie jest dostgpne

Lista wybranych lekéw (1)
fu] Zarezerwuj teraz i odbierz w aptece

" Efient e
| 001g | 28 tabl. g
Lek na recepty Usuh

Pokaz apteki na mapie

Wybierz apteke, aby zarezerwowac leki CUdostepnij wyszukiwanie

Wszystkie leki dostepne §= Lekidostepne i na zaméwienie = Aptekiw okolicy Ulubione
'E,‘ e rrz_:‘ ol *

197 km APTEKA PH "EWEL" E.GADOR P.ZUBEREK SP.J.
Q Nowa S6l. Kupiecka 10 R 68387 4913 © Zamknieta, zapraszamy dzisiaj (08:00 - 19:00) v

w

Efient (na recepte)
001g
28tabl. Wybrane opakowanie jest dostepne

Zarezerwuj teraz i odbierz w aptece



e Stosowanie lekéw przeciwptytkowych w
innych niz choroba wiencowa wskazaniach



Leki przeciwptytkowe w prewencji wtornej
niedokrwiennego, niezatorowego udaru mozgu

* ASA

* Klopidogrel

atter M, aspirin is recommended

In patients with non-cardioembolic
ischaemic stroke or TIA, prevention
with aspirin only, or dipyridamolo 1

— bezterminowo e g

recommended

rcneral ie nt rarammandad in



Platelet-Oriented Inhibition in New TIA and Minor
Ischemic Stroke (POINT)

Ocena podwodjnej terapii
p/ptytkowej
(ASA+klopidogrel)
stosowanej w ostrej
(<12h) fazie udaru lub
TIA

(kolejny udar, zawat,
zgon s-n)
Spodziewane

zakonczenie 12/2018

Group 1

Within 12 h of time last known
free of new ischemic symptoms

Selection (head CT/MRI;
inclusion+exclusion criteria verified)
+informed consent signed

Patients with new TIA or
minor ischemic stroke

Group 2

LOADING DOSE (LD)

Clopidogrel 600 mg|

Clopidogrel 75 mg from Day 2 to Day 90

Aspirin 50-325 mg*

ASA 50-325 mg* from Day 2 to Day 90

Day7
| m | ,
| 7 | 17 17 |
M3
7-Day Phone 30-Day Phone 90-Day In-Person or Phone
Follow-Up Contact/Follow-Up Contact/Follow-Up
(7 + 2 Days) (30 + 2 Days) (90 + 14 Days)
M3
| | ; o
Da'y 7 17 ! 7 J 77 !

Placebo

Placebo from Day 2 to Day 90

Aspirin 50-325 mg*

ASA 50-325 mg* from Day 2 to Day 90

*Open-label ASA (at the discretion of the investigator) with dose of 162 mg daily for 5 days, followed by 81 mg daily for the

remaining 85 days, strongly recommended.

50



Clopidogrel in High-risk patients with Acute Nondisabling
Cerebrovascular Events (CHANCE)

*Podwdjna terapia p/ptytkowa (ASA+klopidogrel w ostrym
udarze niedokrwiennym <24 h)

*Redukuje ilos¢ ponownych udarow niedokrwiennych do 3
mies

*Badanie chinskie — wymaga weryfikacji na innej populacji

On Day 90, the incidence of stroke occurred significantly less in the clopidogrel plus aspirin group compared to the aspirin group (8.2% vs. 11.7%; HR, 0.68; 95% ClI,
0.57-0.81; p<0.001)

51
Wang Y et al. N Engl J Med. 2013;369:11-19.



SOCRATES Study -Tikagrelor vs. ASA w ostrej fazie udaru

Randomized treatment phase Safety follow-up
Study Closure Visit
90 days 120 days
followed by
ticagrelor 90 BID
Patients = 40 years of age ol e;j:r__iziaégg
with an acute ischemic .
stroke or high-risk TIA —] Standard of Care
presenting within 24 hours Therapy of
of symptom onset Investigator's Choice
(N=~13,600)
followed by

ASA 100 mg QD
n=~6800

Primary Analysis Safety Analysis

Primary composite efficacy endpeint: Stroke (including hemorrhagic), MI, or death by any cause



Leczenie przeciwptytkowe
po implantacji sztucznej zastawki serca

Biologicznej
*ASA 3 mies po AVR
*DAPT 3-6 mies po TAVI

*SAPT >6mies po TAVI lub jesli wysokie ryzyko krwawienia

Bioprostheses

Oral anticoagulation is recommended lifelong for patients with surgical or transcatheter implanted biopros-
theses who have other indications for anticoagulation.”

Oral anticoagulation using a VKA should be considered for the first 3 months after surgical implantation of a
mitral or tricuspid bioprosthesis.

Mechanicznej

*ASA (+ anty vit K)
*po epizodzie zatorowo zakrzepowym

* we wspoitstniejaclej chorobie zwigzanej z miazdzycg
*DAPT : ASA+klopidgrel (+ anty vit K) = ,terapia potrdjna

*Po implantacji stentu wiericowego 1-6mies
*Klopidogrel (+ anty vit K)
*Do 12 miesigca po implantacji stentu wiericowego

Indications for antithrombotic therapy in patients with a prosthetic heart valve or valve repair

Oral anticoagulation using a VKA should be considered for the first 3 months after surgical mitral or tricuspid
valve repair.

Low-dose aspirin (75 - 100 mg/day) should be considered for the first 3 months after surgical implantation of
an aortic bioprosthesis or valve-sparing aortic surgery.

Dual antiplatelet therapy should be considered for the first 3-6 months after TAVI. followed by lifelong single

antiplatelet therapy in patients who do not need oral anticoagulation for other reasons.

Single antiplatelet therapy may be considered after TAVI in the case of high bleeding risk.

Oral anticoagulation may be considered for the first 3 months after surgical implantation of an agrtic
bioprosthesis.

Recommendations I Class®

Level®

Mechanical prostheses

Oral anticoagulation using a VKA is recommended lifelong for all p;m'ents‘“‘“a0

Bridging using therapeutic doses of UFH or LMWH is recommended when VKA treatment should be
interrupted.

The addition of low-dose aspirin (75 - 100 mg/day) to VKA should be considered after thromboembolism
despite an adequate INR.

The addition of low;dgse aspirin (75 - 100 mg/day) to VKA may be considered in the case of concomitant
atherosclerotic disease.

INR self-management is recommended provided appropriate training and quality control are performed.™®’

In patients treated with coronary stent imElant:uion, triEle themEZ with aspirin (75 - 100 mg/day), clopidogrel

(75 mg/day) and VKA should be considered for 1month, irrespective of the type of stent used and the clinical
4 Sl g —

presentation (ie. ACS or stable CAD).

Triple therapy comprising aspirin (75—100 mg/day), clopidogrel (75 mg/day) and VKA for >1month and up to
é.months should be considered in patients with high ischaemic risk due to ACS or other anatomical/procedural
characteristics that outweighs the bleeding risk. "™

Dual therapy comprising VKA and clopidogrel (75 mg/day) should be considered as an alternative to 1-month
triple antithrombotic therapy in patients in whom the bleeding risk outweighs the ischaemic risk oo

In patients who have undergone PCl, discontinuation of antiplatelet treatment should be

considered at 12months.'®

In patients requiring aspirin and/or clopidogrel in addition to VKA, the dose intensity of VKA should be care-

fully regulated with a target INR in the lower part of the recommended target range and a time in the thera-
i 182184

peutic range >65 - 70%.

The use of NOAGCs is contraindicated.*




Leczenie przeciwptytkowe u
pacjenta z zastawka mechaniczng

Patients with a2 mechanical valve undergoing PCl'

Time from
treatment
initiation

| me.,

Imo, e

& me.

12mo. ----

Beyond

12 mo.

. Perpeocedural adminisoaton of aspirin and dopicagrel during PLL s recommended
@ w Irrzspective of the treatment strategy.
= Aspirin 1 High lschacnic nisk s consicersd 2z 29 scuma chvca’ presontaucn or
X anaamicaliprocedural featares which might increase the risk for myacardal infarction
= Clopidogrel i Blseding sk can be estemated by HAS-BLED or A3C score

n - Oral anticoagulation
with VKA



Leczenie przeciwptytkowe w chorobie
o tetnic obwodowych

*Dtugoterminowa SAPT (ASA lub Tetnice konczyn dolnych

klopidogrel) w objawowej lub . 2 . :
bezobjawowej ze zwezeniem >50% CCA/ICA °Tylko U pacjentow ObJaWOWyCh'

, po stentowaniu (CAS), po CEA *SAPT (klopidogrel lepszy niz ASA)
* 1 mies DAPT (ASA+klopidogrel) po *Bezterminowo
stentowaniu tetnic szyjnych *U leczonych zachowawczo
*Po operacji (bypass)
e *DAPT (ASA+ klopidogrel)
it ot ki el N *1mies po stentowaniu
‘ : N *Po bypassie BTK

oip s fromonl bt A el & b - "
ity (commonly owdoseorelhoddbe | OOl Lowerextremitiesartery disea se

[l




Leczenie przeciwptytkowe w chorobie

Time delay

tetnic obwodowych

Tetnice szyjne

N Aspirin 75-100 mg/day

Clopidogrel 75 mg/day

Tetnice konczyn doinych

[ Time delay

T oL
——
~
[=3
8
")

Smgdy LW Aspirin75-100mgidy [Nl Oral Anticoagulation



Tikagrelor w objawowej chorobie
tetnic obwodowych

+ Efekt podobny do o e s
klopidogrelu (N=13,885)

e EUCLID trial 1 ‘i‘ 1
Double-blind

Double-dummy e

elor ogrel
90 mg 11 75 mg

» Follow-up visits: 2, 6, 12
months and every 6 months
until the end of the trial

» Median follow-up: ~30 months

Primary efficacy endpoint: Composite of CV
death, MI, or ischemic stroke

Primary safety endpoint: TIMI major
bleeding event



Leczenie przeciwptytkowe w nadcisnieniu tetniczym

Tabela XIX. P

» stosowanie terapii p/ptytkowej (ASA) w
nadcis$nieniu  tetniczym zalezy od stopnia,
czynnikdéw ryzyka oraz powiktan narzagdowych

* w cigzy: od 12 tyg do porodu

Jako lek IV rzutu mozna rozwazy¢ dil

zasady terapii

ia tetniczego u kobiet w ciazy

w stanie

ja leczenia

i u dziecka)

 cukrzyca + nadcis$nienie tetnicze — tak
* sama cukrzyca — nie

Tabela XX. Podstawowe zasady terapii nadcisnienia tetniczego u chorych na cukrzycg

Obecnosé biatkomoczu nie zmienia wartosci docelowego BP

przed ciaza jest kontrowersyjna

Mozna 7y¢ zastosowanie kwasu acetylosalicylowego
Sywacja kliniczna Wartosc BF [mm Hgl
Wysokie prawidiowe BF | Nadcisnienie tetnicze Nadciénienie tetnicze Madci$nienie tetnicze
130-139/85-89 1. stopnia 2. stopnia 3. stopnia
140-159/90-99 160-179/100-109 =180/110
Brak czynnikdw ryzyvka ASA
po normalizacji BP!
1-2 czynniki ryzyka ASA
po normalizacji BP!
= 3 coymniki ryzyka ASA ASA
po normalizacji BP! po normalizacji BP!
Powildania narzadowe, ASA ASA ASA ASA
cukrzyca, PChN 3 po normalizacji BP! po normalizacji BP! po normalizacji BP!
Jawna choroba ukfadu serco-
wo-naczyniowego/PChN = 4

Antiplatelet therapy (e.g. with aspirin) is not recommended for people with DM who do not have CVD.




Leczenie p/ptytkowe w zatorowosci ptucnej

Po zatorowosci ptucne;:

*Jako alternatywa dla OAC (w oststecznosci, tylko
gdy pacjent nie moze lub nie chce)

*ASA jako kontynuacja leczenia doustnego

In two recent trials with a total of 1224 patients, extended therapy

with aspirin (after termination of standard oral anticoagulation) was regular intervals. L 1)
associated with a 30—35% reduction in the risk of recurrence after un- In patients who refuse to take

368,369 T.:
provoked DVT and/or PE. This corresponds to less than half of or are unable to tolerate any

the risk reduction achieved by oral anticoagulants; on the other hand,

the bleeding rates associated with aspirin were low (Table 13). form of oral antlcoagulants.

aspirin may be considered for | 1B
extended secondary VTE
prophylaxis.

Eawr natiante writh DEC and




Ceny i refundacja podstawowych
doustnych lekow przeciwptytkowych

szt. (Acetylsalicylic acid) jest odptatny na 100%.

Ostatnio opakowanie preparatu kosztowato 11,93 PLN

0 szt. (Acetylsalicylic acid) jest odptatny na 100%.

Ostatnio opakowanie preparatu kosztowato 7,292 PLN



Klopidogrel

Clopidogrel tabl. powl.(75 mg) - 28 szt. (Clopidogrel) jest odptatny na 30%

YA H - Seniorzy moga otrzymac ten preparat bezptatnie, w dotychczas refundowanych wskazaniach

Jesli wypiszesz refundowany, pacjent zaptaci 7,32 PLN.
Jesli wypiszesz petnoptatny, pacjent rozstanie sie z 24,41 PLN.
Moze s3 jakies tanisze zamienniki?

Kiedy mozesz wypisac refundowany na 30% (i bezptatnie seniorom):

Miazdzyca objawowa naczyn wiencowych leczona stentami metalowymi (do 6 tygodni od implantacji stentu) lub
stentami antyrestenotycznymi uwalniajacymi leki (do 12 miesiecy od implantacji stentu) w celu zapobiegania
zakrzepom; Stan po zawale miesnia sercowego z uniesieniem odcinka ST do 30 dni stosowania; Stan po zawale
miesnia sercowego bez uniesienia odcinka ST do 12 miesiecy stosowania

W pozostatych przypadkach mozesz wypisac lek petnoptatny we wszystkich zarejestrowanych wskazaniach.

Cena Plavix i apteki, w ktorych jest dostepny
Plavix 28 tabletek blistry PVC/PVDC jest dostepny w 99 aptekach w cenie od 25,95 zt do 79,90 zt.
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